
WSIA

WATER SUPPLY IMPROVEMENT ASSOCIATION

water supply
improvement
association

PUBLISHED SEMIANNUALLY BY THE WATER SUPPLY IMPROVEMENT ASSOCIATION

Volume 10 Number 2

C 0 JULY 1983



ws1A
Volume 10

	

CONTENTS

	

Number 2

IMPROVEMENT OF REVERSE OSMOSIS FOR MUNICIPAL WASTEWATER
RECLAMATION THROUGH PRETREATMENT

by Michael K . Stenstrom . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

A PRELIMINARY INVESTIGATION OF THE APPLICABILITY OF COMBINING
THE MED AND SWRO PROCESSES FOR SEAWATER DESALINATION

by O.J. Morin, C.D. Hornburg and G.K. Hart . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

ON THE THRESHOLD OF THE DESALINATION ERA
by William E . Warne. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29

SCALE CONTROL INHIBITOR PERFORMANCE AT 100°C UNDER
BOILING CONDITIONS

by Richard W. Goeldner . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33



IMPROVEMENT OF REVERSE OSMOSIS FOR MUNICIPAL WASTEWATER
RECLAMATION THROUGH PRETREATMENT

INTRODUCTION

In an effort to develop future water resources for the
state of California, the California Department of Water
Resources and others have funded a series of projects to
develop technology to reclaim wastewater discharges . The
development of additional water resources from waste-
waters is one method of meeting the future water needs
while reducing wastewater discharge problems . Previous
projects have been described by Antoniuk and McCutchan
(1973) and Speight and McCutchan (1979) for irrigation
drainage wastewaters ; by Argo and Moutes (1979), Wojcik,
Lopez, and McCutchan (1980), and Stenstrom et al (1982)
for domestic wastewaters; and by Johnson and Loeb
(1969), Johnson, McCutchan, and Bennion (1969) for
saline groundwaters . Other work has been performed in
conjunction with the California Department of Water
Resources, and the review by Davis, et al (1980) should be
consulted for additional information .

This paper describes the two phases of operation of the
Las Gallinas pilot plant located at the Las Gallinas Valley
Sanitary District, north of San Rafael, in Marin County,
California . The objective of this study was to investigate
pretreatment techniques and their effect on system perfor-
mance and cost. The first phase investigated the economics
and system design of a pilot scale tubular reverse osmosis
plant treating coagulated and filtered trickling filter effluent .
Results of this work, through extensive investigation of

by

Michael K. Stenstrom, Ph.D ., P.E .
Associate Professor

Water Resources Program,
School of Engineering and Applied Science,

University of California, Los Angeles

ABSTRACT

Six years of operation of a 10-gallon-per-minute tube-style reverse osmosis pilot plant for reclaiming municipal wastewater
are described. The evolutionary development of cleaning and pretreatment techniques, which improved recovery from an
average of less than 30 percent to over 70 percent are also described . A cleaning technique was developed which restored
membrane flux to virtually 100 percent of new membrane flux . Pretreatment techniques evaluated included coagulation/
filtration of trickling filter and activated sludge plant effluent, using both organic and inorganic coagulants . The activated
sludge plant effluent provided much better feed water, with only one-third the fouling tendency of trickling filter effluent .
In all cases, aluminum sulfate was the poorest coagulant in reducing the fouling tendency of the feed water, although it
sometimes produced the lowest turbidity feed water. In all cases, the greatest level of pretreatment provided the lowest oper-
ating cost and least energy consumption.

coagulation filtration techniques, including coagulation by
organic polymers, ferric chloride, and alum (aluminum
hydroxide), showed that pretreatment would significantly
reduce total costs. It was concluded from this work that
total operating cost could be reduced by 10 percent by
employing optimum coagulation-filtration pretreatment, as
compared to untreated trickling filter effluent . Additionally,
the fouling materials removed from the RO membranes
appeared to be organic in nature, indicating that additional
improvements in biological pretreatment would be
beneficial .

In the second phase of research, improved pretreatment
was provided by a pilot scale activated sludge plant, fol-
lowed by various filtration/coagulation alternatives . The
best alternative would reduce operating cost by 35 percent
as compared to using untreated trickling filter as feed
water.

EXPERIMENTAL APPARATUS

The reverse osmosis apparatus used in this study was
very similar to the units used in earlier investigations con-
ducted by UCLA researchers (Johnson and Loeb, 1966 ;
Johnson et al 1969 ; Speight and McCutchan, 1979) . The
unit is very similar to the original design by Loeb and
Sourirajan (1960, 1962). Table I lists the specifications for
the unit .



REVERSE OSMOSIS UNIT SPECIFICATIONS

Parameter

	

Value

Membrane Configuration

	

_Tubular
Internal Diameter

	

` 0.88 inch
Membrane Material

	

Cellulose Acetate
Annealing Temperatures

	

88to 900C
Number of Membranes

	

160
Operating Pressure

	

600 psig
Feed Rate

	

6.4 gpm (Phase I)
Feed Rate

	

3.7 gpm (Phase 11)

Pilot Plant Description

TABLE I

The tube-style membranes have been used throughout
the UCLA research projects, in part because they allow for
membrane development and testing without requiring
extensive equipment and facilities . The tube-style mem-
branes are particularly useful in reclamation studies since
they can be used with the largest range of feed water quali-
ties and can be easily cleaned. Figure 1 shows a cross
section of the membrane configuration used at Las Gallinas .
Each membrane is 0.88 inch in diameter and 10 feet long,
providing a total surface area of 2.24 ft2. The entire RO
unit contained 160 membranes, for a total area of 358 ft2.

The pilot plant was located at the Las Gallinas Valley
Sanitary District north of San Rafael, California . The
District operates a secondary treatment plant composed of
primary sedimentation, two-stage trickling filters, and
secondary clarification. The flow rate to the plant ranges
from the average value of 1 .5 mgd (0.065 m3/s) to upwards
of 6 mgd (0.26 m3/s) in wet weather. The trickling filters
are loaded at a rate of 11 mgd/acre (1 .17 x 104 m3/m2-s)
and 84 Ib of biochemical oxygen demand (BOD5) per 1000
cubic feet of filter media (1 .35 kg BOD5/m3). This loading
is considered to be a high loading rate according to current
design standards and, at this loading rate, the filters are
expected to produce effluent BOD& ranging from 12 to
25 mg/I (Reynolds, 1982 ; Metcalf & Eddy, 1979). This
effluent BOD5 concentration compares to 5 to 15 mg/l to
be expected from a well designed and operated activated
sludge plant (Metcalf & Eddy, 1979). The Las Gallinas
plant showed seasonal fluctuations in treatment efficiency .
In the winter, the effluent was visibly poorer than in sum-
mer, with turbidities exceeding 20 NTU on numerous
occasions. The decrease in effluent quality in winter can be
primarily attributed to the increase in flow, although the
filters would also perform more poorly at cooler waste-
water temperature. The entire RO unit and pretreatment

facilities, excluding the activated sludge plant, are shown in
Figure 2.

The activated sludge plant was designed from a "package
plant" available from the Clow Corporation. The plant was
designed to be a self-contained unit, which can be trucked
to a site, unloaded, hooked up to utilities, and placed in
service. Package plants often serve small subdivisions prior
to the construction of sewers, or remote locations such as
National Parks service facilities . The unit was constructed
to provide dispersed flow operation ("plug flow," in the
parlance of treatment plant operators) . Provisions were
made for tapering the aeration rate and for step feed opera-
tion (Torpey, 1952).

The secondary clarifier was constructed as a conical
section welded to the rectangular aeration tank . Return
sludge was pumped by an air lift pump. No rake was pro-
vided and skimming was performed by an open pipe skim-
mer located at the clarifier surface near the effluent weirs.
Figure 3 shows the activated sludge plant. The specifica-
tions and operating parameters for the plant are described
in Table 11 .

Chronology of RO Plant Operation

The RO pilot plant was placed in operation in April of
1976, treating trickling filter influent, which was filtered
through a 30-inch-diameter multi-media (sand and coal)
filter . This filter, in addition to providing feed water for,
the RO unit, supplied the Marin Municipal Water District
(MMWD) with water for its reclamation activities . The RO
unit operated on filtered trickling filter effluent from the
Marin filter until May of 1979, when a smaller, 24-inch-
diameter, mixed-media filter was installed and dedicated to
pretreatment of RO feed water.

This initial period, from April of 1976 to June of 1979,
was dedicated to the development of membrane cleaning
techniques and endurance testing of the RO membranes
and equipment. The original cleaning technique was re-
stricted to sponge ball cleaning without chemical cleaning
agents . (Sponge ball cleaning was developed earlier by
McCutchan and co-workers, and uses a sphere of flexible
plastic or rubber foam that can be compressed and forced
through the tubular membranes with brine flow .) During
cleaning, the unit was always depressurized and flushed
with tap water or RO product water (later containing
cleaning chemicals) . Beginning in April of 1977, a two-hour
enzyme detergent flush was initiated. In June of 1977, the
detergent flush was stopped and a citric acid flush was be-
gun. Combinations of cleaning techniques were evaluated
until March of 1978, when a final cleaning procedure, con-
sisting of one-hour flushes with citric acid and detergent,



W

m
W

W

W
V
t

J
J
CWi

W
J

Ov
Wm
H

Z
O

O v
W
H

W
N W

oC O
s

W
Z
QF

H m
W

r
W v°.

W Y.
W



Z

OF Co~ J

	

~~ fffQjj Z
Z WgW~tpF~

W

	

JW~W

	

G
00_Oj I-

	

h~

	

F
tymaciL-<_ j~N ; p<O*O

C-FW C Z_FQ4F-
1-WLWO WU' WO

	

JO

	

W W~WOOpaa~0-g
a ~FIL W ~ acJ~- O~oc

	

z
W<mwamx'W' Z Z ° W~~°°W J-JJ

	

OQO=J~ _(~ILC)CCjN~ ILQ120ILmu4
~NNI 4 64P66C~ NN') 4 6

TT

W

Go_W
F

C3
Q
F
2W
F
QW
QFW

OZ
Q
F
Z
Q1C.
F
O1

O

Nm
3H W

j J F V
W

W U. ZI. Z Q



N NW WZ JO LL.
NQ
ZmO}
Hmao
it W
WH

03ZW
H~OH

	

ZWZ~?-

	

O W
LLa CC NR

	

w0~~ 0
N

Z~

Qaw

W
C7
D

J

Z

W
t7
D
J
N

W
F
Q

Q
M
mw
7



"12 gpm = 0.045 m3/min

TABLE II

SPECIFICATIONS AND OPERATING PARAMETERS

FOR THE ACTIVATED SLUDGE PLANT

followed by sponge ball cleaning, was developed . Table III
summarizes the final cleaning procedure .

In March of 1978, chlorination of RO feed water was
begun and, in May of 1978, pH control of feed water was
started . Operation continued in this fashion until June of
1979, when the improved pretreatment facilities were
placed in service .

From June until July 1979, feed water was pretreated
using direct filtration with a cationic organic polymer
(Nalco 7134) . In July of 1979, a 5.5 ft (1 .7 m) diameter
clarifier was installed and inorganic coagulants were used .

The mixed-media filter was operated at 3.2 gpm/ft2 (2.17

1 /m2 s) filtration rate and backwashed at 18 to 20 gpm/ft2

(10.2-13.6 1/m2 ) after a two-minute surface wash . Back-

washing was performed automatically on a timed cycle .

Usually, backwashes were performed every 12 hours . The
filter was operated at the 3.2 gpm/ft2 (2.17 1/m2) rate

independently of the RO feed water rate in order to pro-
vide uniform operation . Excess feed water was discharged

with the Las Gallinas Valley Sanitary District Effluent .
The filter medium used was a commercially available
medium (Neptune-Microfloc) consisting of 1 .0- to

1 .2-mm-size distributions of coal, a 0.42-to 0.55-mm-size

distribution of silica sand, and a 0 .2- to 03-mm-size distri-
bution of garnet sand .

TABLE III

RANE CLEANING PROCEDURE

Procedure

0.55 Ib (250 grams) of citric acid is
added to 50 gallons (190 1) of tap
water or RO product water at am-
bient temperature . This solution is
circulated through the RO unit at
approximately 5 gpm (0.3151/s)
for one hour .

1 .10 Ib (500 grams) of a commer-
cially available enzyme detergent is
added to 50 gallons (190 1) of tap
water at ambient temperature and
circulated through the RO unit as
before for one hour .

After completion of chemical clean-
Cleaning

	

ing, ten 1-1 /2 inch (3.8 cm) sponge
balls are introduced into the RO
feed at approximately one-minute
intervals, and are allowed to pass
through the unit at approximately
2.7 ft/s (0 .52 m/s) .

Sponge Ball

	

After approximately 70 hours of

Cleaning

	

operation, the unit is depressurized
and the sponge ball cleaning is
repeated .

The clarifier was operated at a flow rate of 10 gpm (0.63
1/s) also, giving an overflow rate of 610 gal/ft2 day (24 .8
m3/m2 day) . Sludge was manually withdrawn on a regular
basis .

The activated sludge plant was delivered to the Las

Gallinas site in January of 1981 and placed in service in
April of 1981 . The plant was operated for two months to

reach steady state . After reaching steady state in June of
1981, the entire pilot facility was placed in service, with
the activated sludge plant providing feed water for the RO

unit. After a few hours of operation, it was determined that
the RO membranes were removing only 5 to 10 percent of
the influent total dissolved solids concentration (as measured

Parameter Value

FINAL MEM
Aeration Section

Depth 9 ft (2 .75 m) Operation
Length 14 ft (4.25 m)
Width 8 ft (2 .43 m )

m3)
Citric Acid Flush

Volume 7500 gal (28.4

Clarifier Section
Depth 9 ft (2 .75 m)
Length 4.5 ft (1 .37 m)
Width 8 ft (2.43 m)
Volume 1450 gal (5.5 m3)
Surface Area 36 ft2 (13.3 m2 ) Enzyme Detergent

Flush
Hydraulic Retention
Time at 12 gpm 10.4 hours

Overflow rate at 12 gpm 480 gal/ft2 day (4.9 m/day)

Mean Cell Retention Sponge Ball
Time 5 days



by specific conductivity) and that the recovery rate was
unusually high .

After examination of the membranes, it was determined
that they had deteriorated during storage. They were stored
in the RO unit under approximately 50 psig of tap water
pressure. The actual mode of deterioration remains un-
known, but an analysis of a sample membrane indicated
that the deterioration was consistent with hydrolysis and
oxidation by chlorine . The destruction of the membranes
was surprising since the replacement membranes were
normally filled with tap water during storage. Also, the
membranes in normal operation are exposed to as much as
2.0 mg/I total chlorine residual . It was hypothesized that
the destruction of the membranes occurred because of the
chlorine contained in the Marin tap water . The Marin tap
water usually contained a residual of less than 0.5 mg/I
chlorine, but the residual was always in the form of free
chlorine (HOCI or OCI-) . Since the Las Gallinas trickling
filter never nitrified during the entire study, the residual
chlorine in the RO feed water was always a combined
residual (primarily monochloramine), known to affect cel-
lulose acetate membranes less severely than free chlorine
(Zachariah, 1982). In retrospect, it is now known that the
membranes should have been stored in the absence of free
chlorine . One method of preserving the membranes would
have been to inject ammonia in the tap water when the
membranes were being preserved.

It is also possible that the membranes were destroyed by
bacterial action ; however, this is considered less likely by
the author since the tap water was essentially free of
bacteria and biological compounds. Also, those membranes
failed that had never been exposed to wastewater or used
previously .

It was necessary to recast all the membranes before con-